YKPAUHA é O A O ANTYEBCKM METANNYPIUYECKN KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
AP3YL
94202 r.Anyesck, yn. LLimuara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
dhakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
~ 3ABOJICKOW CEPTU®UKAT KAYECTBA Ne 69490 Hara 19.04.04 Jiuct w3 nucros
MILL'S QUALITY CERTIFICATE Ne Date Sheet 1 of 1 sheets
CBeuaeTensCTBO 0 NPUEMOMHBIX UCAbITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3aBogackom 3aka3s Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —=
3akasuuk: Kopnopauus 'MHayctprwanbHbit Cotos [JoHbacca ' (UCA)
ansa oupmsbl "dycepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA "
Barou Ne LOT 1
RW-car Ne 65151904
HaumeHoBaHwue ToBapa: ropsayeKkaTaHbii CTanbHOM NUCT C Cranpapr:
0Bpe3HbIMKU KPOMKaMu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/A6M
apka cranu 0
Grade of steel ASTM A36 nnockocTHocTb 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocrosHue nocTasku: ropsiHeKkaTaHbii
Delivery condition: hot-rolled . ] —_——
Ne Homepa Homepa Pasmepbl, MM KonwuyecTtBo TeopeTuyeckui
noswuy. | nnasok napTuu Dimensions, mm TOBapa, BEC,TH
TonwuHa LWupuHa Onuua wT/MecT Theoretical
- Item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
4 2350 5330 31.75 1829 6096 9 25,011
4 2351 5321 31.75 1829 6096 5 13,895
3 2350 5332 254 1829 6096 11 24,453
4 2351 5333 31.75 1829 6096 1 2,779
Total gquantity (pcs). 26 Total theoretical weight (tn) : 66,138
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Beinnaska : MapTEeHOBCKNI cnocob nponssoacTsa. 3aBopckol cepTudmkaT kayectsa Ne 69490
Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
Homep Xumuyeckuit cocrae, % Chemical composition, %
nnaskw C [ Mn]Si ST PJC[NJC]A]TNT V [M]TiJAs][ N ]| B
Cast Ne X 100 X 1000 X 100 X 1000
2350 19 92 26 32 18 10 5 6 31 8 <8 <201 5 5 <8 | 25
2351 17 90 25 29 13 11 5 6 26 8 <8 <20 5 6 <8 | 24
PE3YNbTATBI UCILITAHUN TEST RESULTS
McnbiTaHne Ha pacTsbkeHue U yaapHbii usrnb Tensile and impact test
Paamepbi 1=(j) OHeprus ypapa KU
obpasua Ot6op obpasya Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | Aen aen nue |2=(j/sm? YAapHas easkocte KCU Warn6
Ne D.m. of Specimen Typa yanu- Impact strength
napTum specimen Teky- | npoy- | HeHue 3=(%) BonokrucTas coctasnsiowian
venst- | weetw | Hoetu Fibrous appearance
Tonmwu- | wupun- | Mecro,| Han- | Mono- | vanuit 4= L:?gg::;b
Ha Ha pasne | xeHue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, | Lo=50 | areaZ
@ c® Mpa | Mpa % % 3HavueHns Values
1 2 3 zn
5330 2125 T +20 | 320 | 437 | 28.0
212.5 T +20 | 311 | 442 | 26.0
5321 212.5 T +20 | 279 | 439 | 32.0
212.5 T +20 | 290 | 443 | 34.0
5332 @125 T +20 | 303 | 465 | 34.0
125 T +20 | 314 | 467 | 32.0
5333 12.5 T +20 | 316 | 550 | 23.0
125 T +20 | 312 | 534 | 24.0
enaxo B YkpanHe, mapka ctany, pasmepbi, Ne nnaeku, Ne naptuu, MEXICO, 0271, ToB. 3Hak kombuHaTta.
Mapkuposka:
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICQ, 0271, mark of the works.
Knefimoska: Ne nnaskw, Mapka ctanu, TOB. 3Hak kombuHara 0271T( KnemMo
Hard stamp:

LiBeTHar mapkuposka:

Color marking:
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Expert's stamp
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